

CERTIFICATE OF ANALYSIS

Date : 2008.7.20

Description :	LIGNITE WAX MELTING POINT 81-85
Quantity :	10 Metric Ton
Date Tested :	2008.7.18
Testing Method :	MT239-91

Test Item	Specification	Result
Sample number	080508	-
Melting Point	81-85	82
Benzene-insoluble	1.0 (Max)	0.64
Ash	0.6 (Max)	0.14
Acid number	30-50	41
Saponification	90-120	90
Asphaltum	12 (Max)	7.19
Colophony	27 (Max)	24.56
Appearance	Brown flake	Brown flake

Remark: We hereby certify that , results of analysis confirm to our standard certification "MT239-91"


Quality Management Supervisor